Service Manual

for the Gas and Electric =
Rethermalizer S=Z
Model Numbers

RTGI14 &« RTE14

PITCO FRIALATOR, INC.
P.O.BOX 501 CONCORD, NH 03302-0501
Phone: 1(603)225-6684
Toll Free: 1(800)258-3708
Fax: 1(603)225-8497

.S | e ) |

e

Literature # L20-159 Rev 1 Rev Date 30 April 1997 Made in the United States of America

Pitco Frialator



NOTICES

There are three different types of notices that you should be familiar with, a NOTICE,
CAUTION, and WARNING. A NOTICE is a special note used to call attention to a
particularly important point. CAUTION is used to point out a procedure or operation
which may cause equipment damage. The WARNING notice is the most important of
the three because it warns of an operation that may cause personal injury. Please
familiarize yourself with your new Rethermalizer before operating it and heed the
notices throughout this manual. The WARNINGS are listed below and on the following
page for your review prior to operating the unit.

FOR YOUR SAFETY

DO NOT store or use gasoline or other flammable vapors or liquids in the
vicinity of this or any other appliance.

WARNING: Improper installation, adjustment, alteration, service or main-
tenance can cause property damage, injury or death. Read the installation,
operating and maintenance instructions thoroughly before installing or
servicing this equipment.

TO THE PURCHASER

POST IN A PROMINENT LOCATION INSTRUCTIONS TO BE FOL-
LOWED IN THE EVENT THAT AN OPERATOR SMELLS GAS. OB-
TAIN THIS INFORMATION FROM YOUR LOCAL GAS SUPPLIER.




SAFETY

SAFETY

SAFETY

WARNING
This appliance is equipped with a three prong
{grounding) plug. This is for your protection
against shock hazard in the event of equipment
malfunction. Always plug the unit directly into a
properly grounded three-prong receptacle. DO
NOT cut or remove the grounding (third) prong.

WARNING
DO NOT use an open flame to check for gas leaks!
Keep all open flames away from the Rethermalizer
until the installation is complete.

WARNING
A Rethermalizer equipped with casters and a
Mexible power cord, must be connected to the gas
supply with a Quick-Disconnect device. This
quick disconnect must comply with ANSI Z24.41.
To limit the movement of the unit without depend-
ing on the connector or quick disconnect, a re-
straining cable must also be installed.

WARNING
There is an open gas flame inside the Rethermal-
izer. The unit may get hot enough to set nearby
materials on fire. Keep the area around the unit
free from combustibles.

WARNING
Ensure that the Rethermalizer can get enough air to
keep the flame burning correctly. If the flame is
starved for air it can give off a dangerous carbon
monoxide gas. Carbon Monoxide is a clear odor-
less gas that can cause suffocation.

WARNING
Carbon monoxide can build up if yvou block the
flue. Blocking the flue will also cause the unit to
overheat. DO NOT obstruct the flow of combus-
tion/ventilation or air opening around the Rether-
malizer. Ensure that you meet the minimum
clearances specified in the installation instructions.
Adequate clearance around the unit is necessary for
servicing and proper burner operation.

WARNING
Wait 5 minutes before attempting to relight the
pilot. This will allow for any gas in the unit to
dissipate.

SAFETY

SAFETY

SAFETY

SAFETY

WARNING
The power supply must be disconnected before
servicing or cleaning the appliance.

WARNING
DO NOT supply the fryer with a gas that is not
indicated on the data plate. If you need to convert
the fryer to another type of fuel, contact your
dealer.

WARNING
The Rethermalizer must be properly restrained to
prevent movement or tipping. This restraint must
prevent the unit from movements that would splash
hot liquids on personnel. This restraint may be by
any means (alcove installation, adequate ties, or
battery installation).

WARNING
DO NOT obstruct the flow of combustion/ventila-
tion or air openings around the rethermalizer.
Adequate clearance around the rethermalizer is
necessary for servicing and proper burner opera-
tion. Ensure that you meet the minimum clear-
ances specified in the installation instructions.

WARNING
The Rethermalizer must be properly restrained to
prevent movement or tipping. This restraint must
prevent the fryer from movements that would
splash hot liquids on personnel. This restraint may
be any means (alcove installation, adequate ties, or
batlery installation).

WARNING
NEVER supply the Rethermalizer with a gas that is
not indicated on the data plate. Using the incorrect
gas type will cause improper operation. If you
need to convert the unit to another type of fuel,
contact vour dealer.

THIS MANUAL MUST BE
RETAINED FOR FUTURE
REFERENCE

SAFETY

SAFETY

SAFETY



Table of Contents

TADIE Of CONLENLS .....c.eveeveveeeieeieetieeeeeeeaeseeseesneeeseeesseesbes st e neesnnsessaa s aess e snesasaessseasses il
TROUBLESHOOTING. ......coccoiitiiineieeenterterseesiesessasssssneansessssssae st et essessasesssnsesses 1
Component DIagnoSiS.......ceeeireereerrerrieenrerriesiettesinssesiesss s s ess sttt see st ene s 1
Digital CONLIOL .....vveeeieiieeeertriecet et ss et s ettt 1
COIMPULET ...ttt e e etk 1
Water Level CONtrol..........cooeiiriiiiorieirccreeesccsiiessisie e e s sss s e saeesans 1
Water Fill SOIEn0id .........coeeeieiieiiieieieeieec ettt 1
Safety Relay (K1) oot e 2
Ignition Control Module ..ot 2
Temperature Probe ...t 2
PARTS .oeeeeeeeteeeeeet et et eaeesaeate s e e aeesaae e e aeesaaessssesesaesta st e neers s e s aaassassnesseesaneesasaeansen 3
GENETAL PAIS ....c.eeeeeiieeiieieeeeeertee st rer e sat e seae e s r e st ae e ae s s e e s an e st e s e anasesant s 3
Heating COMPONENLS ........ecueerirueeeenieeereeentesissssiesssessnssessersssssessessssssestessssseesssesssssaes 5
Front Panel ASSEMDBIY .......cccouieuiiiriieiiciiceiecit sttt 7
Tank and Fluid COMPONENES .......c.cerieeurecnicreienieitiiesienieesas st 9
AALCCESSOTIES ..vvveeieiivrreeieeiiieeeeesureeseeaasareeeaaranereassssesssissssiassansnassessessssssesssssnnsnsnsasass 11
SCHEMATICS ..ottt et esa s ee st sesses et ens e s s s sas e s sn s senennaenne 14-17
RTG14 with Digital COntrol ..........cccovveeriieciiniirenniiiciieeneesises s ssesiee s e snesaane 14
RTE14 with Digital Control ..........cccoociiiiiiiiiimiienteieeties 15

il



TROUBLESHOOTING

This section is provided to aid the Authorized Service Technician in the repair of your Rethermalizer.

SYMPTOM POSSIBLE CAUSE

Display will not light Bad Temperature Control, Fuse Holder, Fuse, Transformer or
Switch

Maintains wrong temperature Bad Probe or Display

Display lit, but does not heat Bad K1 Relay, contactor, Probe, Display, Gas Valve or Elements

or Water Level control.

Constantly fills, or will not fill Bad K1 Relay, Level Sensor Seals, Level Control or Water fill
solenoid. Manual bypass valve may be open.

Spark can be heard, Pilot does not Gas Valve Knob is NOT in the ON position? Plugge Pllot orifice.
light Bad Ignition Module or Gas Valve.

Pilot Lights but mains do not. Bad Gas Valve or Ignition Module.

Component Diagnosis:

Before diagnosing any individual components, all appropriate power supplies and wiring terminations must
be checked. Follow the appropriate section below to diagnose the suspected components.

Digital Control:
When 24 VAC is supplied to the Temperature Control, and the control is turned on the display

should be lit. When the water temperature is below the SET Temperature (195°F) 24VAC Heat
Demand signal can be found between the Gray and Green/Yellow wires at the rear of the controller.
The Red LED Heating indicator light will be ON. When problems with the Temperature Control
occur it is important that the Probe be checked also.

Computer Control:

When 24VAC is supplied to the control the display should be lit. When the water temperature is
below the SET Temperature (195°F) a 24VDC Heat Demand signal can be found at the coil of the
Heat Demand Relay located behind the computer.

Water Level Control:

Check for 24 VAC between the COM and 24 V PWR (Power) terminals. Disconnect the HIGH,
LOW and COM terminals, a 24 VAC signal can now be seen between the N.C. and COM terminals.
The safety Relay (K1) and the Water Fill Solenoid will energize. Using a jumper wire, short the
HIGH, LOW and COM terminals together, this will cause the Control to stop the 24 VAC signal
between the N.C. and 24 V PWR terminals.

Water Fill Solenoid:




The Water Fill Solenoid should be open when a 24 VAC signal is applied to the two wires leading to
the Actuator. With no voltage present the Solenoid should be closed.

Safety Relay (K1):
With a 24 VAC signal present at the coil section of the relay the switch section should have closed
the circuit between the two Gray wires.

Ignition Control Module:

When the Ignition Control MOdule receives 24VAC it will send a signal to the spark ignitor at the
pilot assembly. The Module will also send 24VAC to the Pilot Solenoid at the Gas Valve. The pilot
will light and the Pilot Flame Sensor will send a 0.15-0.35 micro amp signal to the Ignition Module
at which time the ignition module will cease the pilot spark and send a 24VAC signal to the Main
Solenoid at the Gas Valve. To test the system look and listen for the above ignition steps and check
for the appropriate signals.

Temperature Probe:

Unplug the wiring harness from the rear of the Temperature Control. Measure the resistance be-
tween the two black wires on the harness in the cooker, NOT the harness at the control. Measure the
water temperature (with an independent temperature meter or thermometer) and the resistance of
the probe at the same time. Consult the chart below for probe specifications.

Temperature | Resistance Temperature | Resistance Temperature | Resistance

°F Ohms °F Ohms °F Ohms
70°F 108050 130°F 27862 190°F 8994
80°F 84643 140°F 22755 195°F 8255
90°F 66823 150°F 18694 200°F 7585
100°F 53145 160°F 15446 210°F 6427
110°F 42568 170°F 12832 212°F 6221
120°F 34328 180°F 10716

If the resistance varies more than 20% from that specified in the chart the probe should be changed.
It is more important that the probe resistance be correct at 212°F that 70°F, therefore there can be
more tolerance given at 70°F than at 212°F.



PARTS

General Parts:

Item QTY/

#

1

)

15
16
17
18
19
20

Unit

1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
4
2
2
4

16
16

Part
Number

B3310502-C

B3402201
B1811501
B1811503
A1619202
B2301109
B7230302
B7230202
P6071483
PP10025
PP11006
P6071300
A1819602
B3609901
A1822101
A4103602
A4103902
P0075300
PP10728
PP10652
A3901101
P0020600
P0093300

Description Gas/Electric
TANK coeeeeeeeeee et e et e e e e e e e e e e anananes Gas
TANK ..o Electric
Cabinet, Painted ...........oooeeeiiieieiieiiiinieeeeceeaeeees Gas
Cabinet, Painted.........ccceeeecemicveeiecrecineeeececeenns Electric
Back SHriP ..coeveviieeeeeeeee s Gas
DOOT e Gas/Electric
Hinge, Bottom Right Hand Door .................... Gas/Electric
Hinge, Top Right Hand Door ...........ccccuce.. Gas/Electric
Plug, HOIE .....ooeeeieieiceciiiccceeeccciene Gas/Electric
SCIEW ..neeeiieeeeeeceireeeinreeesaeesiresssesensraeaessanaennns Gas/Electric
Handle........ooooeiieiiccieeecceeceeeeeee e Gas/Electric
MaAGNELt ... Gas/Electric
Bracket, Door Magnet ..........ccccooveeviervevaennnen. Gas/Electric
Edge, Marine ......cccoccecceerencrcreeeicnncrccicnnens Gas/Electric
Cabinet Spacer, Tank Holder .............cccouevnen. Gas/Electric
Splash Back .......cccoveeieoiieiiciccicncicicrcciceens Gas
Splash Back ......cccovievicciieiiciiciiciiciniiccienen Electric
Screw, 3 #10 x 5/8" Self Drill .......ccccouvverenneee Gas/Electric
Caster With Brake .........ccccoeviveeenvneercniinenenns Gas/Electric
Caster Without Brake .......cccccooeeiveeiininnenens Gas/Electric
Caster Mounting Plate ..........cccccccvvciieccuinncnnn. Gas/Electric
BOIt 1/4-20 ..ot Gas/Electric
NUL 17420 o e e Gas/Electric



General Parts



Heating Components:

Item QTY/

#

OG0 -1 N h B ) =

24

25
26
27
28
29

Not Shown

Unit

e S T S T I S S e N T S e A T N N N T e e e e T T T T i 0 iy N T N Sy

Part
Number

P6071767
P6071450
PP10665
PP10665
A3306402
P0092300
PP10271
A1815501
A8000801
A8013101
B7510102
B8009501
A8000801
A4012801
P0063500
A8001001
PP10025
P6071050
PP10195
A1401002
PP10698
A3701002
P6071341
P6071353
P5045638
P5045639
A8001101
P6071267
P5045660
B6779850
P5047541

PP10953

Description Gas/Electric
Gas Shut-Off Valve .........coocevvveeiccvinieecccieeeeeeen, Gas
Pilot Assembly, Nat .........ccocvvviievcerieieerieercneeenee Gas
Screw 10-24 X 3/8" SS..eeeeiiieeceeeee s Gas
Screw 10-24 x 3/8" SS o Gas
Pilot Bracket .......ccovvveeieiiiieiiiiiiniereeccieiieeeeeeeeaes Gas
Nut, Keep 10-24 ..cooviriiiiiiiiiiiieesieeieseereeeraenes Gas
High-Limit ....ccoooviiiiiiiiiiiiiiicce e Gas
Bracket, High-Limit.......cccceceiniiriiiiirincnencineenenes Gas
Bracket, Manifold Mounting RH............ccccoce. Gas
Bracket, Thermostat & Unitrol Extension ............. Gas
Extension, Gas Valve Knob..........ccccoceviereccinnnnens Gas
Manifold, Burner ..........ccocoeeeoieeceiieeceeeeeeeeee Gas
Bracket, Manifold Mounting LH ............ccoccoveen. Gas
Clamp, Unitrol Bracket.........cccceeveiiivcnvnciiicncennen. Gas
Screw, Square Head 6-32 ......cccoovvvieveenvirieeicninnne. Gas
ATF COLIAT ...t Gas
Screw, Air Collar Set .......ecvieieeeiiieeieeeeieeeeieinens Gas
BUINEL ... er e ree s e s e e es e e e s e eens Gas
Bolt, Burner Mounting, 1/4-20 .........cccccccvreuneenen. Gas
Clamp, Bulb and Probe...........ccccoooininnni Gas
Screw, 10-24 Round Head SS .........ccoveniirieeeennee. Gas
Heat Shield, Burner ........ccooeeeeemiiieeiecieeeeeeeeeee Gas
OTfice, NAT ...ttt e s esesesenrenns Gas
OTIICE, LP ettt eeeseeeseaenraaes Gas
Gas Valve 24V NAT ...t Gas
Gas Valve 24V LP ... Gas
Fittings, BUINer .........ccccvveiieiiiieieeecreececreeeecaeen Gas
Knob, Gas Valve........coooovieiiicieiiieeceeciereeeeeeeee Gas
] 1o = A Gas
Unitrol Limit WIres .......ucivvciiviieceiieieeeeeeeeeeesnnennens Gas
Thermopile........cccvieriiinieninicniecieee e Gas
Elements 208/220/240V ......cccoevmrvreieieeirneeeeeennn. Electric



Heating Components

6



Front Panel Assembly:

Item
#

0~ N B WD

10
11
12
13
14
15

16

17
18
19
20
21
22
23

24

Not Shown

Qty/
Unit

—_—

Part
Number

B3609601
P0075300
A3635002
PP10939
PP10195
PP10654
A6054501
PP10122
P5045717
P5045794
P5045794
B6718701
PP10439
PP10146
PP10210
PP10749
PP10702
PP10981
P5046691
P5046688
P6071071
P6071223
PP10749
P0091400
A2948301
P5045240
B6714301
B6731302
B6714101
B6731402

PP10560
P5047302

Description Gas/Electric
Front Panel Weldment .........cccccecvvieeeieiriennnnns Gas/Electric
Screw 3 10 x 5/8" Self Drill........ooeveevvevvennnnne. Gas/Electric
Bezel Front Panel...........ccccoovvvviieciieieceiecns Gas/Electric
Thermostat With 24V Display .....c.cccccevveeeenne Gas/Electric
Screw, Button Head HeX ...oveeneeeeeeeeenne. Gas/Electric
Switch, Rocker SPST ......oooooeiiiviiiciiieiveeeeeeenn. Gas/Electric
Label, SWitch .....coocviiiiiiiiiiiiieceeece s Gas/Electric
Fuse, 1 Amp Slow Blow, Glass .........cccccevvvvnerenne Gas
Fuse, 2 Amp Slow Blow, Glass ......c.ccccveeuunnne Gas/Electric
Fuse Holder ........cocouimiiiiiiinieieeccciree e cviree s Gas
Fuse Holder..........oocoeemiiiiiiccieceeeeeeee e, Electric
Probe, Temperature Sensing ...........ccccecueen.... Gas/Electric
Cable, Power With Plug ........cccccovieeevcnnnnee. Gas/Electric
Strain Relief 90° ........cocovvviieeeeiiiiiee, Gas/Electric
Transformer Multi to 24 VAC .......cccocuvunnnneen. Gas/Electric
SCIeW 6-32 X 5/8 et Gas/Electric
Control, Liquid Level .........cccccoceiiiiiiinninnnninnn. Gas
Control, Liquid Level .........ccoceiniveeniiccnieeennn. Electric
Relay 120 VAC SPST ..o Gas
Relay 24 VAC SPST ..ot Electric
Wire Clamp.....coceeveeeerieeieeerieceeree e Gas/Electric
GrOMIMET ....oveeeeeeiecceieeeeeccirrer e e e e e e s eeeeaens Gas/Electric
Screw 6-32 X 5/8" SS .. Gas/Electric
INULSEIt 6-32 ... Gas/Electric
Entrance BOX .......oooeiieiiiiieiiiiiiiiiicceiiiaeen Gas/Electric
Clamp, ROMEX .......coovvveveiecireeeiieereccinreeeennnes Gas/Electric
Harness, Control Cable ..........cccccoeviveeiiiiiieiecienene. Gas
Harness, Entrance BoX...........covviiiiviiiniiiciiiiiiienns Electric
Harness, Front Panel ............ccccvvvvvveiivinceennnn. Gas/Electric
Harness, Front Panel.........c.ccovvvvvviiiiiiiviiicenniennenn. Electric
Contactor, 24 VAC, 3 Pole cocoveveeeeeeeeeeeeeeeeeeeenen. Electric
Terminal BIOCK .....cccueioeeeeeiieceeeeeeeeeeeeeveeeeenan Electric



Front Panel Assembly



Tank and Fluid Components:

Item Qty/

Rolie SRR B e R A I

Unit

1
1
2
2
2
1
2
1
1
1
1
1
1
4
1
1
2
2
4
2
2

Part
Number

PPI0565
B4000802
B8015102
B8015202

PP10034

PP10032

PP10620
A3318602

PP10747

PP10982

PPI10742

PP10753

PP10726

PP10663
A3318002
A3318102
P0142000

PP10698

PP10666

PP10667
P0092300

Description Gas/Electric
Drain Valve, SS ... Gas/Electric
Handle Assembly ........cceeviiiiiiiniiiiiiircnrecnens Gas/Electric
Connector, Drain Outlet ........c.ooovcveieeeieinracnnnnn. Gas/Electric
Tube Drain Outlet ........oooovereeeeiiiierereeeeccienee, Gas/Electric
ClAMP .ttt Gas/Electric
GASKEL e e s s Gas/Electric
Clamp, WOorm type ......cccceevvvveermeeeesneeecieeaieennnens Gas/Electric
Hose, OVEfIOW .......oeeviierireiieeiieciecieece e Gas/Electric
Solenoid, Water Fill ......cccooviviinmiiiiiiiiiiiiiiniieecias Gas

Solenoid, Water Fill .......ccccovviierimiiiiiiiiiiiiieciiieee Electric
FAIET et e e e e e e e e e s enneaes Gas/Electric
Valve, Ball 3/8" Bronze ........cccccccveveeecmeeeiiicicnns Gas/Electric
Valve, Check (Non Return) ........ccoevvevrineeennnnne. Gas/Electric
Plug, SS 1/4 NPT ..o Gas

Deflector, Water Inlet ........coooovmieeeniininiiiiieenees Gas/Electric
Shield, Probe ......ccccvveeieiereiriercniieiciieceeeieeeens Gas/Electric
Nut, Acorn 10-24 SS ... Gas/Electric
Screw, 10-24 X 5/8 SS..eviiiiriciiieeee Gas/Electric
Washer, Nylon........ccooeviiiiieiininiieeeeieinns Gas/Electric
Washer, Shoulder Nylon .......cccccoccveiiiniinniinnns Gas/Electric
Nut, Keep 10-24 ..o Gas/Electric



Tank and Fluid Components

10



Accessories:

Item
#

OO0~ N R W N~

Basket 1
Basket 2
Basket 3

Qty/
Unit

e e e e e S B £ T S R N e S o I

Part
Number

A3317902
A4509301
B4509402
A5053602
A3318704
A3317802
B3311001
B3311002
P6071251
PP10670
P0048980
PP10698
PP10668
PP10669
PP10673
PP10729
P0112000
P0142000
A5053702

B4511101
B4511501
B4511601

Description Gas/Electric
COVET aiiiieieieieieee e eeeeerne e s e nensnae e e e e e asanaeees Gas/Electric
Tube RAcCK ....uoviieieieeieeec ettt Gas

Taco RAcK .....cvvieeiiiiiieeiiece e Gas/Electric
Pan Holder End........cccoovmiiiiiiiieeeeeccieeee, Gas/Electric
Hinge rod .....c.cooveeeeeneeneenieneneecceieseeecseees Gas/Electric
Support Hinge Rod .......ooooiieiiiiiiiiiiiceeee Gas/Electric
Catch, Cover- LH......cocovveiiiiiciciiiieiciieeeenee Gas/Electric
Catch, Cover - RH .......ocovieivciiiiiiiiiiieenenee Gas/Electric
HAaNAIE ....oeeeeeeeeeeeeeeeeeeeeceeeeeeee e e e Gas/Electric
Bolt 1/4-20 X 1" SS corveeeeeeeeeeeeeeeeeeeeeecneaneaes Gas/Electric
Screw, 10-32 with 1" shoulder ....................... Gas/Electric
Screw, 10-24 X 5/8" SS .o Gas/Electric
Nut, Acorn 1/4-20 ....oooeviriiiiiiierceeeeeereeeeceeenes Gas/Electric
Nut 1/4-20 S oo Gas/Electric
Washer, Split Lock 1/4" SS .....cccciiiiiieiiene Gas/Electric
Screw 1/4-20 X 3/8" SS e Gas/Electric
Screw, 10-24 X 1/2" SS oo Gas/Electric
Nut, Acorn 10-24 SS ... i, Gas/Electric
Pan Holder Center - Dual Units Only ............. Gas/Electric
Basket, SUItCASE ......ceeveveiiiniereeeiciiieieee e Gas/Electric
Basket, Narrow ..........ccoovveiereeeiercriinneeeeencenns Gas/Electric
Basket, Wide........cccocvuimmmeeiiirieeeeeeeeeeieraeeenns Gas/Electric

11



Basket 2

Basket 3

l

Basket 1

Accessories

12



Drawing showing the location of the Pilot Assembly with
the Burner Shield in place.

13



/B ‘ONINYHOOHS ¥4 LY NO E- TYNINSEL 0L S+ TYNINHIL B3NN €

“(pEcr0sd] HI010H 35014 380 T4 ONY 1463 Y 2

DM 81 SEv 5360 17 031412349 ISIMEFHLD SSSTNN L
'SILON

i
..§§

HLIM PLOLY DILYWIHOS

" VSYRINED Hh 800N 108 K08 O

B
ONI 5O TYIES QOLId o 3 ) . |2

s = HIRE

NOILIEDS30 | ON LEvd | SEOLYIONINON [™ |

MET0M LS TWINT HOLIINNOD]  EEBSHSS SEFLTET
(D4l T ¥2 H3SWE T0MLIND S¥D ATV | BEESHIGS

1 TIWNI O/ 42 4358 108LIND 5¥0 SATw | BEEcrlcd | o

TSSOl MOTR 1O TS 2 3503 | L15Hisd | = |
XG0 LYB 6-¥0¥T 'BOL03NNOD| _BERSHIEd | 4T - “ |
NET0W LAS E-xINT .E»U!zm_m. §800kdd | W
oS 15 YW3N E71 0100 1d OH0D|  &Evlidd | Bd 1
X310 Nk 2-0M11d HOLOSNNOD| 62esled | Wididvd |
¥II0N Nid £-2Md "BOLI3NNOD | 0600k dd bd e
Y310V Nid 5.-5d 'S0103NNOD g ] i m.__ =]
XEONMGE9Md §OL03NNOD| (eedweed | ba | . y & M El B
— - LM SHNLYHSdNGL KO WOLME| vedtidd | ZIS. _ £ iz i EE - Iz
A#Z OL AGVEIBIZ02L - whb BNEX| 0120idd N [ LS i g
MOTE MOTS dIVY L-SSYTD 38N EZ10idd 7] ] .qu M“ E M ul-m M [=]
XIION LS ry0vT Ho.0mNea | 5020idd ir L E % B - |
......... K300 Nig v-EMd HOLOINNOO | 2020idd | T E | = fx:E - |
1440°N0) SS-HIHO0H HILHS| _#590idd is - o B R : i
- - JurUvuIIWEL 35084 | AosD HH |z o _ _ _ _ _ _ I |
R LIOIC LNISONNIHL|  gronidd [0 | | . |
138 - T3N3 0N0N S3TICEINGD | #utidg B [Wo v & w vt « i 8 & t & 8 & |
QIONII0S ADZ: - BEIWM 30060  78a01dd W [ 1 | [— L)
‘SEYL DL L0dS  OvA 024 W3] |agerosd Bl | | | T I
m. | | W W e WL 3
..... . [
- ] | e |
_ E3y — 2
| "
| . I B !\. I
| [ | u
&
i L 7
|
[ <) |
[ ] |
|
1

14




MIBITINE kb QHCONDD 136 %06 04
“ONI HOLYIVIES O0Lld

WOLawESa "ON TEVS [ SHTUVIONSHGN |
APE VL LWL SOMEIHL B0601dd v

Y134 AVZ - 1331 QN0 B3 TI0HINDD__ LBe0kdd B

TSS9 MOTE MOTS ANV 2 3574 LLiGr0ed ¥
WYINBN. UINSWSTS  ©980ide | TdH ZHH LHH |
WETON LWE 2-%09T HOLOINNGD  Geasrosd | ¥
XFV0N LS 8409 HOLIINNDS  §ERSHIGd 218
d

B  SEVLOUNM LS WA I AvISe  BBSarDsd | . R
ON-15dE WA 92 me‘ntlﬁl?ml._m 430 'MOUIVINOZ  0950Ldd a ) SEWHd £ I B0T
T eiwrwRONNOHS M 1bZarled | 1 | WO oot
XZI0A Wia 2-07d HOLOINNDD _ 626SIsd | Gedidvd | _ ZNOLDO 3HIM
XET0M Wid 801 1d HOLOINNOD _UgEShisd | ]
FdNUveIdiEL 39084 GpEOLdd LLH
(o3G0l 1545039008 FoUVE  vesdidd 5 30084 BAT10% _\_ e _

AVE OL APER0RIE) - whlr HiaX_ 0120idd 1L

FINFYANT LS04 T HIOTE WHIL  Z0RLPOSH zaLel _|.|.| — - - — — —
TICREI0E AP2 - H3 19N 3ATe,  Zesdidd zn |

LTINO0 13T
ORDOHT ¥ WA E 9 CHUSLY W0 | HnCan ¥ T

| F@ehd Tk L A I 0 008 SenGITe T asewt | | ST TTONG T 322 2 2

| F NOILD THAh| _ENOILDD EA SNOLL=0 JHIM

]

“LL NG Z Nig O 36IM O3H LIINNCD SLIND J¥A 802 804 | — |
LLND b NId 0L 3504 038 LOINNOD SLIND Ot 122 HOd _E_ T 1

LLIG L MId O 3504 O34 LTINNDD SUND J¥h DT W0 € a )

‘IpELERDS] HI0T0H 3504 3B 14 38N LY 2

‘DAY 31 3wy T3 TV 03100348 IEIMEIHLO SEFINA |

'S3L0N

Ivls-1

OOEE TWLIDIO

TR |

Tz SeRvTTn
W | sewrzan | MORaeue
el A [
3

T v

: FERIM
saw 20 |
S 21 e .
TERIENT

Sy 121
sany ity | SIIIONE

| ENroWD 9 3uM
TISwGD 1]

e e b1 A
- AR
ANdLNG D8 D04

B i N T

bon 4 & T % a4 & @

Fq_i, _% ,[_ n -

| By
T W T
S E1-LY

:15
\Eas

WAL S D !
iy vesid | mETIEME
300kdd S FLL

e | w5 v ox e ]
W AT E|

NOE @ B ir T N

i50Lad 04

1}
i T ™ |
BT T R TTT Om_.l ' il | .
A YIeme| -
v‘w._ a SdiY GTT vk 1 —_ i " —
S . s - . S
NI T Bdiv ITTT ONEFSEMT id| o T
NMIR Bdimy 12T Bl w £ 310N 33
it | vy L | | s
WITINIS T GREVIEmT | .

|
L n
Samy ezl | ﬂm!
i IV TN S | =
frmeiil SdMyrEil | - _l.l; T,

15

| sl Sameatil | T | 3NV LINONS

o | e ||
I

I TSN T FE T T U
N SAAVEET] | g greng 7
"




In the event of problems with or
questions about your equipment,
please contact your local ASAP
(Authorized Service and Parts)
representative. You can find
their number by calling the:

NATIONAL SERVICE COOPERATIVE
1(800)298-1862

To obtain copies of this Installation, Operators and Maintenance Manual at NO
CHARGE please contact Pitco Frialator at the following address:

Pitco Frialator Inc.,
P.0.BOX 501
CONCORD, NH 03302-0501

In the event of problems with or questions about your order, please contact the Pitco Frialator factory,
from 8:00 a.m. - 5:00 p.m., Eastern Standard Time, Monday through Friday, toll-free at:

(800)258-3708 US and Canada only
(603)225-6684 World Wide




